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Parts Breakdown

	Code	 Description	 Qty
Special Parts / KitsRepair Kits

Parts Breakdown

	Pos	 Code	 Description	 Qty	Pos	 Code	 Description	 Qty	Pos	 Code	 Description	 Qty

27

		  960090	 Valve Cap	 (478 in/lbs) 6
		  960850	 Valve Cap SST	 (478 in/lbs)n 6
		  9600909	 Valve Cap - threaded 1/4” brass 	 (478 in/lbs) 6	
	 1	 9608507	 Valve Cap - threaded 1/4” SST 	 (478 in/lbs) 6
	 2	 960160	 O-Ring Ø 17.86x2.62	 6
	 3	 889052	 Complete valve	 6
	 4	 800860	 Screw M 8x55	 (225 in/lbs) 8
	 5	 1381850	 Washer	 8
	 6	 3220090	 Head	 1
	 7	 180101	 O-Ring Ø 17.5x2	 1
	 8	 820361	 Plug 1/2” G	 (354 in/lbs) 1
	 9	 740290	 O-Ring Ø 14x1.78	 1
	 10	 1980740	 Plug 3/8” G	 (221 in/lbs) 1
	 11	 880581	 Plug 1/4” G	 (133 in/lbs) 1
	 12	 820510	 O-Ring Ø 10.82x1.78	 1
	 13	 2760220	 Ring	 3
	 14	 1342761	 Gasket	 3
	 15	 3200680	 Ring	 3
	 16	 3220150	 Piston guide	 3
	 17	 3200690	 Gasket	 3
	 18	 3200700	 Ring	 3
	 19	 770260	 O-Ring Ø 23.52x1.78	 3
	 20	 3220140	 Piston guide	 3
	 21	 1260110	 Nut M 8	 (106 in/lbs) 3
	 22	 1260100	 Washer	 3
	 23	 1780070	 Piston	 3
	 24	 1260091	 Spacer	 3
	 25	 1260460	 Ring	 3
	 26	 3220010	 Pump body	 1
	 27	 880130	 Plug	 (44 in/lbs) 1
	 28	 480480	 O-Ring Ø 4.48x1.78	 3
	 29	 3220060	 Piston	 3
	 30	 3220070	 Conrod pin	 3
	 31	 3220040	 Conrod	 3
	 32	 651540	 O-Ring Ø 107.62x2.62	 1
	 33	 3220030	 Rear cover	 1

	 34	 3200220	 Screw TCEI 6x16	 (71 in/lbs) 4
	 35	 820510	 O-Ring Ø 10.82x1.78	 1
	 36	 880581	 Plug 1/4” G	 (133 in/lbs) 1
	 37	 1200430	 Screw M 6x16	 (92 in/lbs) 4
	 38	 3200070	 Cover	 1
	 40	 3220080	 Oil indicator	 1
	 41	 3200090	 Disc	 1
	 42	 650560	 O-Ring Ø 56.82x2.62	 1
	 43	 200390	 Snap ring	 1
	 44	 1981210	 Bearing	 1
	 45	 3200210	 Base	 2
	 46	 1322640	 Washer	 4
	 47	 850250	 Screw M 8x12	 4
	 53	 880830	 O-Ring Ø 15.54x2.62	 6
	 54	 1080550	 Ring	 3
	 56	 3220780	 O-Ring Ø 61.8x0.5	 1
	 60	 1260770	 Circlip	 1
		  3220240	 Crankshaft - Hollow Shaft	 nu1
		  3220450	 Crankshaft - Hollow Shaft	 l1
	 61	 3220460	 Crankshaft - Hollow Shaft	 m1
	 62	 820440	 Grub screw M 6x6	 1
	 63	 3220260	 Bearing	 1
	 64	 3220430	 O-Ring Ø 56.87x1.78	 1
	 65	 3220270	 Oil Seal	 1
	 66	 780060	 Screw M 6x25	 (92 in/lbs) 4
	 68	 32202650-1	 Flange assembly	 1
	 69	 3220250	 Flange	 1
	 70	 780330	 Screw M 6x20	 (92 in/lbs) 4
		  42638	 Complete head assembly	 ulm1
	 71	 3229203	 Complete head assembly	 n1

		  AR64516	 Oil	 2 
	 Oil Capacity - 13.35 oz

Legend

	 For m	 For l	     For u
	 RRV3G36D	 RRV3.5G36D	     RRV4G36D
	
	 For n			       	
	 RRV4G40D

Repair Kits
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Water Seals
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RRV 3400 rpm


